



KRISHNASAMY

College of ENGINEERING & TECHNOLOGY

Approved by AICTE & Affiliated to Anna University

Anand Nagar, Nellikuppam Main Road, S. Kumarapuram, Cuddalore - 607 109, Tamil Nadu.

☎ (04142) 285 601 - 604 🌐 www.kcet.in ✉ info@kcet.in

Consultancy – **Unios Infracon Pvt. Ltd.** Dated: 11.06.2019



From
Unios Infracon Pvt Ltd,
Surendhira Multispeciality hospital project,
SN chavadi,
Cuddalore.

To
Head of the Department,
Krishnaswamy engineering college,
Nellikuppam main road,
Cuddalore.

Respected sir,
Sub: regarding seeking permission for cube test.
Sir please give us permission for doing compression test for cube in your college
laboratory with test report, kindly approve for the test.
Thanking you,

With regards,
Project Head
R.Sekar
Unios infracon Pvt Ltd.



Corporate Office:
25/16, G1 2nd Cross Street, S & P Garden, Nolambur, Chennai – 600 095, Phone: 044- 486 333 73

Inward Letter

DUPLICATE
KRISHNASAMY COLLEGE OF ENGINEERING & TECHNOLOGY
NELLIKUPPAM MAIN ROAD - S.KUMARAPURAM CUDDALORE - 607109
Phone:04142285601 Fax:04142290394

RECEIPT

Receipt No: FC19/00014 Date : 11/06/2019

Name : UNIOS INFRACON PVT LTD Class : CIVIL

Particulars	Amount
TESTING CUBES	360.00
Total	360.00

Amount in Words : Rupees Three Hundred and Sixty Only



Cashier

Bill receipt for testing



KRISHNASAMY

College of
ENGINEERING & TECHNOLOGY

Approved by AICTE & Affiliated to Anna University

Anand Nagar, Nellikuppam Main Road, S. Kumarapuram, Cuddalore - 607 109, Tamil Nadu.

☎ (04142) 285 601 - 604

🌐 www.kcet.in

✉ info@kcet.in



KRISHNASAMY COLLEGE OF ENGINEERING & TECHNOLOGY
CUDDALORE - 607 109

DEPARTMENT OF CIVIL ENGINEERING

Date: 12.06.2019

Receipt No: FC19/00014 dt 11/06/2019

To: Unios Infracon Pvt Ltd,
Surendhira Multispeciality hospital project,
SN chavadi,
Cuddalore.

Sub: Testing of Concrete Cubes - Reg.

S. No	Mark on the Specimen	Grade of Concrete	Date of Casting	Date of Testing	Weight of Cube (kg)	Ultimate Load (kN)	Compressive Strength (N/mm ²)
1	10-5-19 Roof M25	M25	10/05/19	11/06/19	8.535	513	22.80
2	10-5-19 Roof M25	M25	10/05/19	11/06/19	8.385	538	23.91
3	10-5-19 Roof M25	M25	10/05/19	11/06/19	8.615	574	25.51

(Sample not drawn by KCET)

P. Pui
12/6/19
Faculty In-charge



[Signature]
12/6/19
Principal

PRINCIPAL
Krishnasamy College of
Engineering & Technology
Senji Kumarapuram
Cuddalore - 607 109.

Received by
B. Juman
S. Venkatabashan

Testing report for the given sample